

## Materials Testing Division

Northdown House, Ashford Road, Harrietsham, Maidstone, Kent. ME17 1QW  
 Telephone: 01622 858545 Fax: 01622 858544 / 232

TEST REPORT: DETERMINATION OF PARTICLE SIZE DISTRIBUTION  
*BS EN 933-1 : 1997 inc AMD No. 1 - Washing and Sieving Method*

REPORT No.: F06-069854-61519-1 CLIENT: Borough Green Sand Pits Limited

SAMPLE No.: 61519/1 ADDRESS: Platt Industrial Estate, Borough Green, Kent

CLIENT REF: AB013

DATE SAMPLED: 01/09/06 SITE: Borough Green

SAMPLED BY: Client SUPPLIER: Borough Green Sand Pits Limited

DATE RECEIVED: 01/09/06 MATERIAL: Screened building sand

DATE TESTED: 01-06.09.06 LOCATION: Current Production

TESTED BY: JSS ACCEPT. STD: Contract Specification

RESULT:

PARTICLE DIAMETER mm	PERCENTAGE PASSING %	SPECIFICATION LIMITS <i>Specifications details not supplied</i>
125.0	100	
90.0	100	
80.0	100	
63.0	100	
40.0	100	
31.5	100	
20.0	100	
16.0	100	
10.0	100	
8.0	100	
4.0	100	
2.0	99	
1.0	97	
0.500	93	
0.425	89	
0.250	57	
0.125	13	
0.063	4.9	

Remarks:

The material tested complies with the specification requirements.  
 A certificate of sampling is available.

For and on behalf of CET Group Ltd.

Remaining sample will be retained for a minimum of 28 days from date of report.

Approved Signatory

07-Sep-06

Gary Corrigan - Operations Manager  
 John Wilson - Laboratory Manager  
 Stuart Messer - Site Manager



Report Format : L/Rep A2EN/rev.1